
Annex*

PAPERS PRESENTED AT AN IAEA TECHNICAL MEETING
HELD IN SASKATOON, CANADA, 22–25 JUNE 2004

(available on the attached CD-ROM)

Remediation of the Sierra Pintada mine during operation
A. Castillo

Radiometric baselines in uranium exploration production areas of Chubut Province, Argentina
L. López

Water quality monitoring in the Cerro Solo U district Chubut, Argentina
L. López, R. Ferreyra, G. Tomellini, L. Fanfani, R. Cidu

Environmental management and regulation at an Australian in situ acid leach uranium mine: Beverley
S. Paulka

Water management at Australian uranium mines
R.J. Ring, R. Lucas, B. Day, J.A. Davidson

Environmental management studies related to new Brazilian uranium mining and milling
[...]
Magela Creek (the receiving environment). Flow from the impoundments is regulated to maintain compliance at all 
times.

2.2. Emerging water management challenges

Despite recent changes to reduce the volume of water requiring management, a number of scheduled and 
unplanned events now have the potential to move the site water balances into significant surplus. These “events” 
include:

• An increase in the area of ore and waste rock stockpiles, which have significantly increased the catchment 
area from which runoff water must be collected and managed;

• A series of five well above-average wet seasons; 
• Expansion of pit #3, with the need to have full-year pit access. Pit #3 is currently used to store excess pond 

water in the wet season;
• The “loss” of the Djalkamara wetland filter (due to expansion of the pit), which currently treats about one 

third of the pond water prior to release to dry-land irrigation.

To address this risk, ERA has successfully investigated water treatment processes that would complement the 
capacity of the existing passive pond water treatment systems, by allowing the treatment and release of pond and/or 
process waters. These processes are part of a number of strategies currently being considered for implementation at 
the Ranger site.

2.3. Water treatment processes

Over the last three years, ERA has developed/investigated water treatment processes for process and pond 
water (see Table 1).   

TABLE 2.  COMPOSITION OF RANGER WATERS

Process water Pond water

pH 4.5 6.6–9

EC mS/cm 18 1.5

Ca mg/L 468 30

Mg mg/L 2920 190–250

Mn mg/L 1520 1

NH4
+ mg/L 826 nd

SO4 mg/L 16 800 800
226Ra Bq/L 12.6 5–7
35



Both processes went through the stages of laboratory testing, mini-plant confirmation and finally pilot plant 
trials on-site at Ranger. Both of these projects were a close collaboration between ERA, Rio Tinto Technical 
Services and ANSTO.

2.3.1. Process water treatment

The accumulation of excess process water in the pit has not only reduced the available storage capacity of the 
pit, which is nearing the current limit but also compromises the consolidation rate of the deposited tailings. Good 
consolidation is the key to not only maximizing the solids storage capacity of the pit, but in the long term is critical 
to minimizing the cost of capping the deposited tailings.

The development of the water treatment process is described in detail [1], and only the pilot plant experience 
is described here. The plant treated water with the composition shown in Table 1. The process consisted of the five 
treatment stages, as described below.

Stage 1: Primary softening

The purpose of primary softening is to remove most of the dissolved elements, particularly Mg and Mn and 
the associated sulfate. This was achieved by adjusting the pH to 10–11 by addition of milk of lime, 
precipitating metal hydroxides and gypsum. Other trace elements, such as U and around 50% of the radium 
are also removed during this step. 
A thickener removed the precipitated sludge produced during this stage. A feature of the design was the 
recycle of thickener underflow via a conditioning tank to the first primary softening tank. Recycle increased 
the thickener underflow density to >40 wt%, reducing the water loss and also decreasing the concentration of 
Ca in the feed to stage 2.

Stage 2: Secondary softening

The supernatant from primary softening is saturated with calcium. The purpose of secondary softening is to 
remove most of the calcium as well as other minor impurities such as strontium, barium and the remaining 
50% of the radium. If these elements were not removed, problems due to scale formation in the following 
reverse osmosis stage would result. 
The calcium was reduced to levels acceptable for downstream processing by sparging with CO2 to precipitate 
calcium carbonate at pH 8.5–9. Power station flue gas was an available source of carbon dioxide, or 
alternatively, soda ash can be used. 
Normally a base would have to be added to counter the acidity of the CO2 gas and maintain the pH in the 
desired region. However, the ammonium hydroxide formed in stage 1 buffers the pH, eliminating the need for 
base and resulting in significant cost saving.

Stage 3: Microfiltration (MF)

The supernatant from secondary softening was adjusted to pH 6.0 and then subjected to microfiltration to 
remove any submicron solid or colloidal particles. These solids would otherwise foul the reverse osmosis 
membranes and detrimentally affect operation.
MF removes all species greater than 0.035 µm.

Stage 4: Reverse osmosis (RO)

The RO was designed specifically to remove ammonia from the water, with a target rejection of greater than 
94%. The bonus of the RO plant is that it rejects most of the other remaining species (i.e. calcium, potassium 
and sulfate) to a brine, leaving a permeate essentially pure, except for some residual ammonia.
36



Stage 5: Biopolishing

RO permeate is then sent to a final polishing wetland filter to biologically remove the residual ammonium. 
The water is then suitable for discharge from site.

A key factor in the overall strategy for the treatment of process water is to use the sludges produced in primary 
and secondary softening in the mill for the neutralization of the acidic tailings slurry. This will require careful 
management as it will have a long term implication for salt buildup in process water.

Pilot plant design and operation

Schematics of the lime treatment/carbonation and MF/RO sections of the pilot plant are shown in Figures 2 
and 3. The lime treatment/carbonation section was designed to treat 1 m3/h of water. The capacity of MF/RO was 
2 m3/h, as this was the minimum available industrial size equipment. Consequently the MF/RO was run in 
campaign mode for 12 hours per day on the first pass, and the opportunity was also taken to test two-pass RO.

The pilot plant was operated on a 24-hour continuous basis for a number of campaigns over a three-month 
period. There were no major problems encountered during operation, and results were consistent with expectations 
generated from the earlier mini-plant work.

The concentration data for the key major and trace elements measured at each stage of the optimized 
treatment process are presented in Table 2. 

Typical concentration data for RP1 at the mine have also been included in Table 2 for comparison. This is the 
most relevant set of data to use for first pass performance assessment, since RP1 water is currently allowed to be 
discharged off the mine lease. It can be seen that for most of the major cations (?) and trace metals1, and the key 
radionuclide 226Ra, single stage RO was sufficient to achieve concentration levels comparable to or much less than 
those in RP1 water.

Apart from the anticipated higher levels of ammonium in the RO permeate, the results demonstrated that 
single stage RO treatment should produce water of a quality that will be readily amenable to final biological 
polishing (wetland treatment). Wetland treatment has been used successfully on a large operational scale over the 
past eight years at the Ranger mine for the treatment of non-process water containing low levels of Mn, U and 
nitrate. Although published wetland performance data indicate that wetlands should be readily capable of treating 
water containing 10–20 mg/L of ammonium, a full-scale test in the existing constructed wetland was carried out to 
confirm capacity and optimum conditions.

2.3.2. Pond water treatment

While the process and pond water are quite separate systems, recent initiatives to reduce the quantity of 
good-quality runoff water entering the process water system have increased the pond water inventory. This, coupled 
with the need to eliminate the storage of pond water in the mining pit during the wet season, will move the pond 
water balance into surplus. To prevent this occurring, ERA has been investigating treatment options for pond water 
release during the wet season. This water has a relatively low TDS, and the option therefore exists to treat this water 
by a relatively simple polishing process, as softening is not required.

These options could be implemented either together with an integrated plant to treat process water or 
independently of process water treatment. Depending on the quantity of pond water to be treated and the path of 
release, the simplest treatment process would need only to remove uranium and radium to target total 
concentrations of 0.6 mg/L and 0.3 Bq/L, respectively. Further polishing by wetlands and dilution would see all 
approved water quality standards at the off-site compliance point achieved.

After an extensive period of investigation of a variety of water treatment techniques, ERA has recently (2004) 
carried out a six-week pilot plant operation to test the viability of a preferred process for treatment of pond water. 
As shown in Table 1, the quality of pond water is significantly better than process water.     

1 Note the high concentrations of Zn, Cu and in particular lead are attributable to contamination from material used in 
construction of the RO unit.
37



The flowsheet, shown in Figure 4, consisted of three treatment steps:

Stage 1: Radium removal 

In stage 1, the dissolved radium concentration is reduced by co-precipitation with barium sulfate, following 
the addition of 5–10 mg/L of barium chloride. Residence time was 20–30 minutes. The pH was decreased to 
3.5 by addition of sulfuric acid to destroy any bicarbonate in the feed water. The presence of 
carbonate/bicarbonate reduces the uranium removal efficiency in stage 2. 

Stage 2: Uranium removal 

In stage 2, uranium was adsorbed from solution at pH 6–8 by ferric hydroxide flocs. The flocs were formed 
by the addition of 20–30 mg/L of ferric sulfate, with the addition of sodium hydroxide to control pH, in a flash 
mixing tank, with a ~2-minute residence time. A second mixing tank was provided for ease of pH 
measurement 

Stage 3: Clarification

The suspended solids produced in stages 1 and 2 contain the precipitated uranium and radium. Efficient 
removal to a total suspended solids (TSS) of < 2 mg/L is required to achieve the target concentrations in 
treated water. Solids removal was achieved in stage 3 by flocculation and clarification. A conventional 
clarifier design and the patented ACTIFLO® process for clarification were compared for this stage.

A ferric flocculation process for removal of uranium was chosen for this application, as the addition of a 
coagulant is required, in any case, to ensure capture of the fine Ba/Ra sulfate precipitate, and the ferric hydroxide/U 
sludge can be returned to the plant uranium leach circuit, where the uranium is re-dissolved and recovered, and the 
ferric ion can act as an oxidant in the uranium leaching process.

TABLE 3.  PERFORMANCE OF PILOT PROCESS WATER TREATMENT PLANT [1]

Element: Units Process
water

Post lime
addition

Post
carbonation

RO pass 1
permeate

RO pass 2
permeate

Retention
pond 1

Ca mg/L 468 626 30 0.8 0.1 3.1

Mg mg/L 2920 56 81 0.4 <0.1 25.4

Mn mg/L 1520 0.016 2.4 0.013 0.010 0.011

SO4 mg/L 16 800 1930 2490 10.6 0.4 74.2

NH3 mg/L 826 721 755 13.6 1.7 <0.05

Al µg/L 12550 41 39 13 12 25

Br µg/L 425 201 195 <10 <10 53

Cd µg/L 20.5 0.4 0.4 0.2 <0.2 <0.2

Co µg/L 1410 2.3 2.1 <0.1 <0.1 <0.1

Cu µg/L 4070 34 41 13.1 3.0 0.8

Ni µg/L 2790 31 12.9 3.4 0.2 1.9

Pb µg/L 3670 43 34 35 23 0.3

U µg/L 6660 7.98 11.9 0.40 0.39 21.4

Y µg/L 9250 <0.1 1.9 <0.1 <0.1 <0.1

Zn µg/L 2930 13 21 10 <5 <5
226 Ra Bq/L 12.6 7.40 0.65 0.01 n/a 0.05
38



Pilot plant design and operation

The pilot plant was designed to treat a nominal pond water flow of 1.2 m3/h, but flows up to 2.3 m3/h were 
tested. The circuit design was quite flexible, and various reagent addition sequences, sludge recycle conditions and 
residence times in the various stages were examined.

As expected, efficient clarification was essential to meet treated water total uranium and radium targets. It was 
found that addition of 2–4 g/L of graded sand with polymer to a small mixing/coagulation tank prior to the clarifier 
(the ACTIFLO® process) resulted in significantly improved rise rates. In practice, the sand is collected from the 
clarifier underflow by cycloning and returned to the process. Using this approach, a rise rate > 10 m/h could be 
achieved, compared to 0.7–0.8 m/h for a conventional clarifier. 

Selected data from the pilot plant operation for a rise rate in the clarifier of 10–20 m/h, with the addition of 
sand, are presented in Table 3. The pilot plant operation confirmed the robustness of the selected process, and that 
treated water targets were readily achievable under optimized and steady clarifier operation.

2.4. Conclusions

The results from bench and large scale pilot plant testwork confirmed the technical viability of the proposed 
flowsheet for treatment of process and pond waters at the Ranger Uranium Mine. ERA is now well progressed in an 
assessment of the preferred strategy for reducing the volumes of pond and process water on-site. At this stage, 
treatment of both waters in an integrated plant may provide the greatest flexibility in terms of matching desired 
treatment rates and the capacity of potential receiving systems.

WATER MANAGEMENT IN ARID REGIONS

3. OLYMPIC DAM TOTAL WATER MANAGEMENT

3.1. Background

The Olympic Dam deposit is one of the world’s largest polymetallic ore bodies. Operation commenced in 
1988 at an ore production rate of 1.5 million tonnes per year from the underground mine. Uranium and copper 
production rates were 900 and 45 000 tonnes per year, respectively. Since startup, several optimization/expansion 
projects have been undertaken that increased copper production to 85 000 tonnes per year.    

TABLE 4.  REMOVAL OF RADIUM AND URANIUM IN POND WATER PILOT PLANT

Dissolved 226Ra (Bq/L) Total 226Ra (Bq/L) 

Feed Ra circuit
tank 2 FFT2

Flash mix
tank 1 FMT

Clarifier feed
tank CFT

Clarifier overflow Clarifier overflow

4.5 0.1 0.14 0.17 0.22 0.31

4.3 0.1 0.10 0.12 0.20 0.32

Dissolved U (mg/L) Total U (mg/L)

Feed Flash mix
tank 1 FMT

Second mix
tank FFT3

Clarifier feed
tank CFT

Clarifier overflow Clarifier overflow

2.9 0.1 0.3 0.2 0.18 0.5

2.9 0.25 0.1 0.28 0.30 0.6

# For BaCl2 dose of 10 mg/L and Fe dose of 15 mg/L.
39



A major expansion costing US $1.9 billion was completed in 1999 to increase capacity to approximately 
4500 tonnes of U3O8 and 235 000 tonnes of Cu and 100 000 ounces of gold per year. In May 2004, WMC Resources 
announced funding of US $50 million for the next stage of a pre-feasibility study to help determine whether there 
should be a multi-billion dollar expansion to double the capacity by the end of the decade.

The overall flowsheet at Olympic Dam is very complex because of the co-production of uranium, copper, 
silver and gold. However, in terms of water management, the uranium processes tend to dominate.

3.2. Water supply

The Olympic Dam mine and the township of Roxby Downs receive water supply from one of the largest 
underground water resources in the world, the Great Artesian Basin (GAB). The GAB covers about 1/5th of the area 
of Australia and is accessible in remote desert and semi-arid pastoral country. The water is slightly brackish and 
while suitable for cattle and industrial purposes, requires desalination for potable uses.

WMC (Olympic Dam Corporation) Pty Ltd has a Special Water Licence from the South Australian 
Government, which limits consumption by requiring that it cause a pressure draw-down of less than 5 m at specified 
boundary monitoring bores. Under the original hydro-geological model, this 5-m draw-down equated to 
approximately 42 ML/d (currently, Olympic Dam is extracting 32 ML/d from the GAB). By implementing savings 
in pastoral use, it may be possible to extract more than 42 ML/d without exceeding the draw-down limit. 

Water from the GAB is provided from two wellfields located approximately 120 km and 200 km north of the 